
 

 

REPUBLIC OF MOLDOVA 

 

 
APA CANAL CHISINAU 

 

 

CHISINAU WATER SUPPLY & SEWAGE TREATMENT - 
FEASIBILITY STUDY 

Contract No: C21156/ECWC-2010-01-01 
 

     
 

Final Inception Report 
 
 
 

July 2011 
 
 
 

 
 
 
  
 
 
 

In association with  and  

 
 
 

  and EU Neighbourhood Investment Facility  

A Subsidiary of        



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                    Final Inception Report 

 
 

July 2011 BCI - Seureca - Ingineria Apelor i 

FORWARD 

The Final Inception Report has been prepared by Seureca Consulting Engineers and 

their partners following visits to Chisinau by the experts of Seureca between November 

2010 and March 2011. The work was supported by the local experts of Seureca’s 
[...]
September 2009 is public and directly available on ACC website. 

From 2001 to 2009, the cumulated losses due to the “non increase” of tariff reach 

1 114 618 000 Lei. 

It corresponds to the difference between the “real” revenues and the ones that should 

have been expected if the covenants of EBRD would have been accepted by the 

Municipal Council. 

For end of 2010 or 2011, ACC did not apply until now for any tariff increase. 

The territory managed by ACC includes 10 villages that are outside the perimeter of 

Chisinau Municipality (and 20 inside), but the tariff policy decided by the MC is directly 

effective on the whole territory, without additional agreement by these 10 villages. 

 

Having analyzed the Methodology and the process of tariff approval, the initial opinion of 

the Consultant, subject to further investigation, is that: 

1. The Methodology can be described as being too general. This allows subjective 

decisions in tariff calculation. The process of tariff calculation and approbation is 

a vulnerable one, which can relatively easily move from the written norm to 

opinions of persons involved in the process of calculation, decision and approval 

of tariffs; 

2. Based on a “cost+fee” mechanism, the Methodology does not allow any 

remuneration of the Company or stakeholders for savings achieved; it does not 

stimulate the improvement of company efficiency through incentive, just through 

arbitrary constraints regarding some lines of the budget;  

3. One of the weaknesses of the tariff setting method currently in use comes from 

its inability to incorporate investment financing. Indeed, this yearly-oriented 

mechanism prevents ACC from considering future increases of costs beyond the 

next year, even if these costs are already identified, which may pose obstacles to 

smooth successive tariff. 

0

10

20

30

40

50

1997 1998 1999 2000 2001 2002 2003 2004 2005 2006 2007 2008 2009 2010

Respect of 
EBRD covenants 

Increases proposed by ACC but 
refused by the Mun. Council 

1st increase in 
2007 & 2nd  in 

2009 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             72 

4. The current methodology for calculating tariffs does not permit ACC to include 

some necessary costs in the water and sewerage charges such as the cost of 

fixing meters, for example. 

5. The professional capacity of the Institutions involved in this process is 

unbalanced, with more expertise on ACC side. ANRE is an institution not 

specialized in the water sector, somehow in the shadow compared to Energy.  In 

addition, the fact that  ANRE  does not finally approve water and sewerage tariffs, 

but only makes recommendations subject to final review and approval by the 

Municipality, discourages a stronger involvement of ANRE, as it does not have a 

complete regulating responsibility; 

6. The regulation of tariff approval/adjustment is not sufficiently accurate and 

consistent, which leads to a higher period of tariff approbation. It is also not 

always written, which makes it difficult to apply the existing legal levels for tariff 

adjustment, especially when the Municipality is reluctant due to political reasons.  

7. Constraints created by agreements with IFIs, and especially the covenants of 

loans, can generate distortions in the implementation of Tariff Setting regulations, 

and potential defaults of compliance with Moldovan legislation and rules. 

The general opinion of ACC on existing tariff setting mechanism is that the Methodology 

is good, but some tracks of improvements can be mentioned 

1. It would be appropriate to include in it some Development Fund for investments 

or raise the rate of return for old assets, and allow expenses that are necessary 

to implement some projects that is impossible to predict at the beginning;  

2. The approval of tariffs should be of the responsibility of a fully skilled, empowered 

and independent body, for avoidance of political interferences, and 

3. There is no tariff setting formula for bulk water, but it seems appropriate to 

develop one. 

Justified margin / Profitability (title 5 of Ordinance 164 / 29.11.2004): 

The justified margin added on justified costs in the Tariff Setting mechanism aims at 

guaranteeing a sufficient profitability for fixed assets, making a distinction between assets 

existing before 2004 (for which the net value is remunerated at a rate annually decided), 

and assets invested after 1st January 2004, for which the net value is remunerated 

according to normal remuneration of Moldovan Treasury Bonds for self-investments, and 

to long-term rates issued by National Bank of Moldova, plus a maximum of 5%, for assets 

funded through loans. 

Deductible costs: 

Amount reaching 10% of net value of assets can be included in costs, as a budget for 

repairs and maintenance on assets. ANRE said that this 10% limit is according to 

Moldovan Fiscal Code, but now the limit of deduction for reparation of Fixed Assets is 

moving up to 15%. A corresponding increase in justified maintenance costs can be 

expected for the next tariff revision. 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             73 

As already mentioned in the comments on accounting findings, it appears that the 

repayment of principal for the EBRD loan is included in the list of justified cost, which is 

not the case for other loans (domestics) contracted by ACC. 

3.2.8. FINANCIAL ISSUES IDENTIFIED 

Issues identified during the Inception Phase together with their status following the 

Workshop, the agreed action and timetable are provided in the section “Schedules of 

Issues Discussed at the Workshop, thier Status and Agreed Actions” that follows the 

Executive Summary.Water Supply 

3.2.9. WATER RESOURCES & TREATMENT 

ACC draws water from a single river source and groundwater sources. 

The main source of water for Chisinau is the River Nistru. From the intake, raw water is 

supplied to the Chişinau and Nistru water treatment plants. Combined, the water 

treatment plants produced more than 97% of the potable water delivered to the network 

in 2010, 83% of the total is supplied from the Chisinau works.   

The River Nistru intake is located about 20 km east of Chisinau, in the downstream tail 

water of the Dubăsari reservoir, near Vadu lui Vodă. Water is drawn through two 

structures:  

1. Water Intake Structure 1, floating, built in 1958, with a capacity of 75 000 m3/day,  

2. Water Intake Structure  2,  built in 1971, operated in 1972, with a capacity of  

316 000 m3/day,  

The raw water transmission to the Chisinau treatment works, known as STA and built in 

1971 (in operation in 1972), comprises the No2 water intake; the Pumping Stations Stage 

II and IIA together with four steel delivery mains diameters of 1000, 1200 and two of 1400 

mm, of length 15.2km. Only two mains are in service at one time; their use is alternated 

due to reduced demand. 

The Chisinau raw water transmission system is considered to require rehabilitation. The 

rehabilitation needs will be assessed within Phase B. 

The transmission system from the Nistru treatment works to Tohatin is known as SAN. 

The system was constructed in 1958 and has undergone several modifications in the 

following years. The system draws water from the No1 intake and delivers it to the Nistru 

works (built in 1958 and upgraded in 1963-1964). Before 1972, the water was pumped 

directly from the Nistru Treatment Plant to Tohatin through the Pumping Station Stage II. 

In 1972, the Pumping Station Stage IIA was installed and the water was pumped from the 

Pumping station Stage II to the Stage IIA and then to Tohatin. Since 1995, the Pumping 

Station Stage IIA has been extended and the works pump into supply through the 

Pumping Stations Stage II, IIA and one delivery steel pipe of 800mm. 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             74 

Since 1995, no upgrading or modifications have been made. For energy saving purposes, 

the old water intake system (floating intake + water intake 1958) is only used as back-

system in case of necessity (maintenance or problem on the water intake No.2).  

The system is considered to be in a poor condition with the need for rehabilitation. The 

rehabilitation needs will be assessed also, within Phase B. 

Some ground water source wells exist in the city and the suburbs:  

a. Water from the Balşevsc wells, located in the city, is mixed with water 

from the network; filtered; chlorinated and pumped into supply. 

b. The water from the wells of Ghidighici is treated by chlorination before 

being pumped into supply. In Ghidighici village, other wells are operated 

by ACC that supply an independent network, and 

The water from the wells in Ialoveni is chlorinated, and supplies the independent water 

network in Ialoveni.  

There has been a dramatic decline in the volumes of water abstracted since 1997, but of 

late the abstraction has stabilised, as shown in Table 23, and as was shown in Figure 4. 

                                                 Table 23: Raw Water Abstraction 1997:2010  

Source 
Volumes abstracted (Mm3/yr) 

1997 2005 2010 

Nistru river source 

Chisinau treatment works 147 69 68 

Nistru treatment works 18 12 11 

Total 165 81 79 

Groundwater wells 12 2 2 

TOTAL 177 83 81 

Treatment at the Chisinau works is simple, and that commonly found in surface water 

treatment works, with the following stages:  

 Pre-chlorination;  

 Static coagulation with injection of aluminium chloro-hydroxyde or aluminium 

sulphate; 

 Static flocculation with injection of polymer;  

 Settling; 

 Rapid dual media filtration (activated carbon + zeolith or quartz sand), and 

 Final disinfection with chlorine.  

The initial design capacity of the plant is 330 000 m3/d; the current production is around 

200,000 m3/d.  The plant was built in three phases: 1972, 1977 and 1981. 

No significant additional investment has been made since the construction of the third 

phase, with the consequence that the plant is in need of rehabilitation.  



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             75 

In addition to potable water, filter back-wash water is supplied, after settlement, as 

industrial water to a small local industrial zone. The volume supplied in 2010 was 

1,818,000 m3. 

The Nistru water treatment plant supplies Vadul Lui Voda, Coşerniţa, Tohatin, and 

ultimately Chişinau, via Tohatin tanks. The plant was built in 1958, and has a nominal 

capacity of 50 000 m3/d. Production is limited to 24 000 m3/d. 

The treatment line and the technologies at Nistru are very similar to those of the Chisinau 

plant, except that disinfection is by sodium hypochlorite injection. 

The water supply to Chisinau, with its virtual dependence upon the River Nistru as the 

sole source, is particularly vulnerable to pollution in the River Nistru and to failure of the 

intake, the raw water transmission mains and the treatment works; both unintentional and 

intentional from terrorist attack. As Chisinau is the capital city of Moldova, the issue is 

perhaps as much national, as for ACC/Municipality.   

3.2.10. RAW WATER QUALITY  

The analysis of the water quality within the river shows the water to be typical of a 

natural, large water course flowing through agricultural and urban areas. No high levels of 

any toxic substances or pathogens were found within the 2009-2010 period. The only 

minor concern might be the high pH and calcium levels which can cause calcareous 

deposits within the water distribution network, and the moderate variations in levels of 

suspended solids.  

Water from the Balisevsc wells is hard and is blended with water from the network. The 

water in artesian wells cannot be classified as of satisfactory quality because there are 

deviations from the current standards. 

3.2.11. WATER DISTRIBUTION NETWORK 

3.2.11.1. Overview of Network 

Chisinau is located on seven hills, with ground levels varying between 35m and 230m, 

above datum. The operation of the network is complex and incorporates twenty pumping 

stations, around sixty tanks of which fifty are in operation and around eighty boosters, 

supplying water within six pressure zones. 

Water from the Chisinau treatment works enters into supply by gravity into zone 2, and by 

pumping into zones 3 and 4, with subsequent re-pumping into the other zones. 

The principal operating regime is to pump water into (i) a distribution zone and (ii) into 

ground tanks located within the next higher pressure zone. Pumps draw from a ground 

tank, and pump into the distribution network. 

The pressure within the network is required to be maintained between 10 and 60 metres 

(0.1 to 0.6 MPa).  



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             76 

Boosters, within the basement of buildings, are used to supply to the upper floors of taller 

buildings that could not otherwise be supplied. The logic of why ACC should fund these 

boosters rather than the developer/owners is not clear, provided that ACC maintains the 

required pressure in the network. 

Generally, partially closed valves are avoided. Pressure is regulated by valves and by six 

pressure reducing valves in the network. Energy dissipated by the regulation system is 

significant30, representing about 3% of the total electricity used for pumping.   

The cumulated capacity of the working reservoirs operated by Apa Canal is 169 300 m3, 

which represents 80% of the average daily water demand and 75% of the daily peak 

water demand. While the storage capacity may seem sufficient at a large scale, there 

might be local deficiencies that cannot be assessed at this stage of the study. 

On the other hand, the residual time in some tanks (300 hours in Sîngera) is high. The 

quality of the water may be impacted, especially if there is no booster chlorination to 

maintain the required chlorine residual levels. 

During the phase B of the project, a detailed hydraulic analysis will be performed using 

the hydraulic model and will enable a detailed diagnosis of the reservoir system 

(capacity) over the whole network. In addition a structural diagnosis will be carried out to 

assess the condition of the tanks: leakage, overflow... 

On average, only 37% of pumping capacity at the pumping stations is used. Except for 

Gribov PS, stations have standby capacity. Due to their age and change in duty flows and 

pressures, the pumps are probably inefficient. ACC does not perform an annual energy 

audit, nor has a pump replacement programme within an asset replacement policy. 

3.2.11.2. Materials and Age of the Network 

Records of the length of the network vary, but the considered total length is 1,844kms. 

As to be expected of a network that has been constructed over an extended period, most 
[...]
River Bic to the Chisinau wastewater treatment plant (WWTP). 

There are 3 other WWTP inside the service area in Goianul nou, Coloniţa and Vadul lui 

Voda. 

The WWTP of Durleşti was decommissioned in 2010 and its wastewater is sent now via 

the Cartusa pumping station to the ACC sewerage network. 

There are therefore 4 wastewater catchments in ACC service area: 

 Chişinau city :  28 370 ha 

 Vadul lui Voda. :   3 170 ha 

 Coloniţa :     1 090 ha 

 Goianul nou :        110 ha 

3.3.1.4. Wastewater Network 

The system was commenced in 1912, within the older city centre area which is generally 

on the left bank of the River Bîc. The latest pipes were laid in the 1970’s and 1980’s with 

                                                                 

37 See also Table 7: Study Area and Figure 1: Aerial View of Project Study Area 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             80 

the development of the city that took place during that period. There have been few 

sewers laid since that period. 

The average age of the sewer pipes is 30 years old. 

The volume of potable water supplied within the service area has decreased significantly 

over recent years, as shown in Figure 4. Consequently, the “return to sewer” flows have 

also decreased with the result that many of the sewers may be over-sized. Should this be 

the case, the sewers may be flowing at less than “self-cleansing” velocity, with the 

inherent risk of siltation and partial blockage38.  

The wastewater network operated and maintained by ACC, is considered to comprise 

approximately 985km of sewers, of which 77km are considered as “main collectors”. The 

considered length of sewer, within each Sector, is shown in the following Table: 

                        Table 25: Length of Sewers by Location 

Location Length of Sewer (km) 

Râşcani 188 

Centra 193 

Buiucani 216 

Botanica 204 

Ciocana 138 

Ialoveni 31 

Vadul lui Voda 14 

Total 985 

 

As the system has been designed as a separate system, there are no stormwater 

overflows. Stormwater does find its way into the sewage network, but does not seem to 

cause flooding. The probable reason being that, with the reduced flows in the network, 

there is adequate capacity within the system to “store” stormwater and gradually to 

release the excess flow to the treatment works, without localised flooding.  

The sewer materials and lengths within each material category are shown in the following 
Table: 

                                   Table 26: Sewer Lengths by Material 

Sewer Material & Length (km) 

Vitrous 

Clay 

Asbestos 

Cement 

Unreinforced 

Concrete 

Reinforced 

Concrete 
Steel Iron 

HDPE & 

uPVC 
Total 

309 291 39 176 13 96 63 985 

The above data on infrastructure is that in January 2011 and will be updated in parallel to 

the implementation of the GIS. 

                                                                 

38 In these circumstances, the sewers rarely block. As siltation occurs, the sewer bore is reduced and the velocity 
increases until a balance is again restored at the reduced “self-cleansing” velocity. The silting will cause problems 
if (i) the flows are subsequently increased, permanently with housing development or temporarily during specific 
high flow reasons such as an exception heavy storm, and (ii) the silting has hardened to a substance that cannot 
be eroded by the increased flow. Problems also occur when a CCTV camera is tried to be passed through the 
sewer. 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             81 

The small pipes are mainly vitrous clay and asbestos-cement; larger pipes are only in 

reinforced concrete.  

The small diameters represent the majority of the network length, corresponding to the 

tertiary network. The important length of larger pipes suggests a possible over-sizing or 

the presence of stormwater. 

The condition of the sewers is considered to vary between:  

 Very poor - 39km of concrete sewers;  

 Poor - 479 km of the asbestos cement, reinforced concrete and steel;  

 Reasonable - 404 km of the vitrous clay and iron, and  

 Good – 63 km for the HDP and PVC sewers.  

The figures suggest that approximately half of the sewer network is in need of 

rehabilitation, some urgently. 

The main problem with the sewerage network is considered by the ACC O&M staff to be 

sewer collapses, due to the condition of the pipes. Tree roots growing into the sewers are 

another concern, as is the use of the sewer system by the public as a general waste 

disposal route.  

Grease discharged by restaurants and the like into the sewerage system is a problem. 

The installation of grease and oil removal traps within the sewer discharge pipe is 

compulsory by a regulation from the Ministry of Environment, but not all properties are 

compliant. In order to check the compliance with the norms, technical inspectors from 

ACC regularly take samples of the wastewater discharged by each industry for analysis.  

The most frequent problems are encountered on the 200mm sewers, in the city centre 

and the Rîşcani area due to the age and condition of the sewers within those localities. 

There are considered to be 25 559 manholes or, on average, a manhole every 40 metres 

of sewer. Such a frequency will considerably ease the task of locating faults and 

maintaining the network. 

3.3.1.5. Pumping Stations 

There are 30 pumping stations operated by ACC, with flows ranging between 2 707m3/d 

at PS Motel to 27 m3/d at Zaichin 30/1. 

Although most of the network is of gravity pipes, some pressure pipes are located at the 

outlet of the pumping stations. The pressure pipes represent a length of about 83 km. 

The pumping stations have several pumps operating under both automatic and manual 

control: pump start/stop is automatic using level sensors in the wet well. The operators 

manually switch the pumps between duty and standby. During rainfall events, extra 

pumps are put in duty. 

Pumping stations usually have two outlet pressure pipes and a coarse screen at the inlet, 

which is cleaned manually. 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             82 

In the event of a power failure, until the connection to another power supply, wastewater 

is accumulated in storage tanks or sewers. Wastewater discharge into an adjacent field is 

not permitted. Within subsequent phases, the adequacy of the capacity of these tanks will 

be studied. 

3.3.2. WASTEWATER TREATMENT 

The wastewater treatment plants operated by ACC are the Chisinau plant, and smaller 

works at Coloniţa, Goianul nou, and Vadul lui Vodă. 

3.3.2.1. Chisinau Plant 

The Chişinau wastewater treatment plant is located southeast of the city, approximately 

7km from the city centre, beside the River Bic into which the final effluent is discharged.  

With the low flows and the fact that it is within the city area, flowing ultimately into the 

Black Sea, under EU standards it would be classified as a sensitive watercourse. 

Figure 6: River Bic within Chisinau 

The treatment works have been constructed in successive phases; the first phase of the 

WWTP was put into operation in September 1968. 

The Chisinau plant is oversized for the current inlet flow. The wastewater flow to the 

works is approximately 152 000m3/d, considerably below the works design capacity, with 

an hourly peak flow rate of twice the daily average. Flows have declined by 5% over the 

period 2008 to 2010. 

The poor condition of the works; inadequate process control, and the lack of an optimised 

sludge management scheme and odour control measures on the site, result in an 

unacceptable odour emanating from the site. A sustainable solution to the odour problem 

is a specific deliverable of the Study. 

Wastewater is discharged to inlet chambers at the head of the works through three 

separate sewer inlet mains (see Section 3.3.1). Flows to the work are not metered as 

flows through the “inlet” meters include the returned flows. None of the inlet chambers are 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             83 

covered and the industrial wastewater entering the works is a particular source of 

obnoxious odours.  

There has been little pre-treatment of industrial wastewater prior to discharge into the 

public sewers since 1994. Although discharges are monitored by ACC, the lack of pre-

treatment is a risk to a compliant final effluent; especially as the main industries in 

Chişinau are food processing and breweries (see Section 1.8.4).  

The average treatment load concentrations have been estimated to 500 mg COD/L and 

208 mg-BOD5/L. The pollution load to be treated is comparable to a 525 000 population 

equivalent. In addition to the incoming load, re-circulated activated sludge is returned to 

the inlet chamber. 

The sampling point used to monitor the quality of the incoming wastewater is located just 

upstream the sand removal tanks. The available records, whilst they record the quality of 

wastewater entering the treatment process, do not represent the quality of the raw 

wastewater entering the site, due to the mixing with other streams: the mixing with the re-

circulated settled sludge from the secondary clarifiers especially increases the content of 

organic material and total suspended solids.  

Within the Study, we have instigated a programme to sample and analyse the incoming 

wastewater to be treated. The programme is essential to determine the most appropriate 

treatment process to recommend to ACC. Preliminary results will be complemented by a 

more thorough and longer measurement campaign during Phase B of the Study. 

The wastewater treatment at the works comprises the conventional processes for a 

medium loaded activated sludge plant – fine screens; grit removal; primary settlement; 

biological treatment including “contact stabilisation”, and secondary clarification. 

The extremely poor condition of the works and equipment, and the absence of both 

process sensors and of a control system impedes the efficient operation of the plant. The 

quality of the final effluent is poor and would not comply with EU standards. 

The sludge treatment line initially included static thickeners, digestion and drying beds, 

before final disposal off-site. The digesters have never been commissioned due to 

construction defaults. Consequently, the treatment line has never been in operation. The 

mixture of primary and biological sludge had been directly disposed onto drying beds, 

which caused serious odour problems. “Geotubes” have recently been installed to reduce 

the problems. The dehydrated sludge is currently disposed in a dumping site nearby the 

plant. Odours from the site continue to be a problem. 

3.3.2.2. Other Plants 

Coloniţa plant has a capacity of 400m3/d and was built in1974. The mechanical primary 

treatment comprises de-gritting and screens. The treatment is biological with biological 

sludge discharged into the sludge drying beds.  

The Vadul lui Voda plant, built in 1975, has a theoretical capacity of 5 600 m3/d. It has 

treated an average of 2 000 m3/d in 2010 from Vadul lui Voda City, Balabaneşti and 

Vaduleni villages, which includes the bathing areas, poultry farms and the wine factory. 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             84 

Further investigation of these two smaller plants and of the 32.5 m3/day Goinul Nou 

works, built in 2009, will follow within Phase B. 

3.3.3. ISSUES IDENTIFIED WITH THE WASTEWATER COLLECTION AND 
TREATMENT 

Issues identified during the Inception Phase together with their status following the 

Workshop, the agreed action and timetable are provided in the section “SCHEDULES OF 

ISSUES DISCUSSED AT THE WORKSHOP, THIER STATUS AND AGREED ACTIONS” 

that follows the Executive Summary. 

3.4. OPERATIONS & MAINTENANCE 

3.4.1. ORGANISATION STRUCTURE 

Operations on the water supply and wastewater collection systems are within the 

Technical and Production Directorate.  

Operational offices and depots are spread out across Chisinau, and are mainly located 

on plots with operational sites e.g. pumping station or treatment works. In total, excluding 

the head office (located at No.38, Albisoara Street), there are eleven separate office 

sites. The only teams located in the service area are the five sector water network teams; 

the five sector teams in charge of waste water network are located in the central office of 

the Sewage Networks and Pumping Stations Operation Service, located at No.25, 

Albişoara Street. The current organizational chart is provided below: 



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             85 

.  

Figure 7: Operations Organisation 

Notable numbers of employees, within the above are: 

 Nistru intake and plant:    161 employees 

 Chisinau water treatment plant:  65  

 Chisinau wastewater treatment plant: 134  

 Water pumping stations:   158  

 Transportation:     194 

Figure 7 is a classic functional organization, rather than location based: 

 There are few examples of horizontal communications, even in teams working in 

the same sectors; 

 The strong centralization of ACC is illustrated by a very powerful Controller’s 

Office. 

Technical and
Production 
Directorate

Technical Dpt

Investment and
Supervision Div

Preparation and 
Orga. of Prod.

Technical DIv Metrology and 
Monitoring

Water 
Department

Nistre WTP Chisinau WTP

Network  Op Div.

Rascani Centra

Buiucani Botanica

Cioconi
Branchings 

Replacement 
Sector 

PS  Op. 
Division

Waste water 
Department

Network O&M and 
PS Service

Rascani Centru 

Buiucani Botanica

Ciocana PS Service

WWTP Service

Ialoveni Div.

Power 
Engineering an

Machinery 

Production Plant Transportation 
Div.

Heat Engineering 
Division

Electrotechnical
Laboratory

Controller’s
Office



Moldova: Chisinau Water Supply & Sewage Treatment - Feasibility Study                   Final Inception Report 

 
 

July 2011                                                               BCI -Seureca - Ingineria Apelor                                                             86 

An organization can be seen either as (i) responding to the constraints of the environment 

or (ii) as a construction to deliver a product or a service. ACC better fits with the first. 

3.4.2. WORK ORGANISATION 

Activities and responsibilities are set for each service within the Quality Management 

documents. The activities are those commonly found within the O&M function. ACC make 

projected planned schedules for the maintenance/ preventive repairs for the M&E 